Moapa Valley Water District
2014 Integrated Water Resources Plan

June 4, 2015

Prepared by:

Glorieta Geoscience, Inc.
PO Box 5027

Santa Fe, NM 87502
505.983.5446

In cooperation with:

Moapa Valley Water District
601 N Moapa Valley Blvd
Overton, NV 89040

702.397.6893J




Table of Contents

LIST OF ACRONYMS AND ABBREVIATIONS ...t iv
1. EXECUTIVE SUMMARY ...ttt e e e e e e e e e e e e e e e e 1
2. OVERVIEW, PURPOSE, AND BACKGROUND ...t 3
2.1 INTRODUGCTION ...ceiii ettt ettt e e e e e e e e e e e e e e e e e nnnnneneeeaeeeans 3
2.2 PURPOSE AND SCOPE..... .ottt e e e aeaaeas 3
2.3 LOCATION AND HISTORY ...cetiiiiiiiie ettt e e e e s s e e e e e e e e ennnnneeeeas 3
24 CONSTRAINTS TO FUTURE EXPANSION ....cooiiiiiiiiiiiiiieeee e 4
[...]
State Engineer in Ruling 6261. The District appealed the ruling in District Court. The
applications were for 14,480 afy to be diverted from three wells for municipal purposes (Figure
A.3).

5.3.3 Arizona Groundwater Bank (Colorado River Water)
The Arizona Groundwater Bank is an idea originally conceived by Arizona, California,
Nevada, the Lower Colorado River Indian Tribes, and Bureau of Reclamation in 1994. Arizona
[34]



proceeded with the concept and created the Arizona Water Banking Authority (AWBA) in 1996.
The groundwater-banking program allows interstate water marketing and storage, where
Colorado River water could be “banked” or stored in off-stream facilities or groundwater
aquifers. Participation in the Bank would allow storage of water in wet years for use in dry years.
When future demand dictates the need, the user would be able to withdraw Lake Mead
(Colorado River) water. In exchange,Arizona withdraws stored groundwater instead of diverting
Colorado River water.

The AWBA has been recharging water in its water bank since 1996 and intends to
continue through the year 2017 — the end of the Banking Authority determined by the
legislature. Until then, the AWBA plans to recharge up to 400,000 afy (Southern Nevada Water
Authority, 1999). The Bureau of Reclamation issued the final regulations for Offstream Storage
of Colorado River Water and Interstate Redemption of Storage Credits in the Lower Division
States a 43 CFR Part 414 (November 1, 1999).

The Arizona Water Banking Agreement was approved July 2001. The agreement allows
Nevada to store 1.2 million acre-feet of water in Arizona. However, only 100,000 acre-feet may
be recovered in any single year. The agreement will terminate June 2050 or when all SNWA
storage credits are recovered, whichever occurs first.

This concept is one of several future water resource options that the Authority outlined in
its 1999 Water Resource Plan to meet water demands beyond the 2020/2030 time period. To
utilize this alternative, the District must be a member of the SNWA, thereby benefiting from the
negotiating powers of the Authority. Also, the cost of this alternative needs to be carefully
evaluated, particularly the cost of bringing treated Lake Mead water to the District.

5.34 Southern Nevada Groundwater Bank
This resource alternative utilizes the Las Vegas Valley groundwater basin to store water
for future uses. Two SNWA agencies, Las Vegas Valley Water District and City of North Las
Vegas, inject more than 18,000 acre-feet of treated Colorado River water annually. Based on
the program’s success, SNWA is expanding its well recharge capability and exploring other
suitable recharge aquifers in Southern Nevada.

Utilization of this alternative may involve the exchange of water rights (surface or
groundwater). The District may bank water rights in exchange for treated water through a
pipeline from SNWA'’s Lake Mead water treatment facility to the District. Alternatively, the
District would need to have an exchange program with the SNWA, whereby the District would
exchange the surface water rights for SNWA groundwater rights in a local hydrographic basin.
This alternative would be enhanced by District membership in the SNWA.

[35]



5.35 Cooperative Water Project

The Cooperative Water Project involves the collection and transmission of up to 84,000
afy of groundwater to Las Vegas from sixteen hydrologic basins in four Nevada counties: Clark,
Lincoln, Nye, and White Pine. The estimated cost of construction in 2014 dollars is $7.4 billion.
According to SNWA'’s 1999 Water Resource Plan, neither LVVWD nor SNWA are pursuing
construction of the Cooperative Water Project due to potential environmental issues, lack of
public support, and low benefit/cost ratio. The District understands that SNWA has initiated
efforts to assemble a tri-county conservancy to further evaluate the Cooperative Water Project
and possibly pursue this alternative.

5.4 SURFACE WATER ALTERNATIVES

5.4.1 Muddy River

The Muddy River water originates in the Muddy River Springs Area and flows into Lake
Mead. A 1920 State Decree allocated the entire flow of the River (approximately 25,000 to
30,000 afy) and declared the Muddy River as a Nevada resource separate from the waters of
the Colorado River. A majority of the water is used for agriculture and power generation. SNWA
estimated a maximum of 5,000 acre-feet of water rights could become available through
fallowing farm land. In 1997, SNWA began purchasing Moapa Valley Irrigation Company stock
to acquire water from the river.

An agreement between the District and SNWA limits the amount of water that could be
transferred by SNWA out of the Moapa Valley. Part of the Coyote Spring Valley Groundwater
Development Plan involves a water rights exchange between the District and SNWA.

54.2 Blending Muddy River Water with Reclaimed Wastewater
The concept of blending Muddy River water with reclaimed wastewater (treated effluent)
for irrigation purposes requires a secondary-use-system. A secondary system would be
equipped with a river induction well, pumping facility (pump to reservoir or tanks), delivery
system, and storage tanks. Reclaimed wastewater would originate from the Overton
Wastewater Treatment Facility (WWTF).

The District currently owns secondary water rights to treated effluent. At the present
time, Overton benefits from a wastewater collection system and treatment facility. Clark County
(2000) reported a wastewater production rate of 60 gallons per capita per day (gpcd) using 1998
Overton WWTF wastewater flows. Expanding the collection system will increase Overton
WWTF influent flows and accordingly, effluent discharge and reuse potential. For purposes of
projecting future wastewater flows, the Plan assumes 110 gpcd for Moapa, Glendale and
Logandale, based on historic average production rates in Mesquite and Las Vegas Valley. Clark
County (2000) recommended to the Clark County Board of County Commissioners that the
District and Clark County Sanitation District develop an Effluent Management Plan addressing
water reclamation and reuse. The District's Water Resource Development Strategy includes a

[36]



proposed study to determine the feasibility of constructing a pressurized irrigation water
distribution system (secondary water system). The District currently owns 777 afy (excluding
irrigation shares tied to Jones Spring) of Muddy River water rights for irrigation use.

5.4.3 Lake Mead Storage and SNWA Treated Water Exchange
Lake Mead (see Figure 2.1) could potentially be used for storing the District's acquired
Muddy River water rights (the Law of the River notwithstanding). The District could allow their
Muddy River water to flow into Lake Mead and exchange it for treated water through a pipeline
from SNWA'’s Lake Mead water treatment facility.

The capital cost of extending a pipeline from the treatment facility to the District’s
distribution system will need to be evaluated with other water supply options; however this
option offers a source of water from SNWA that is independent of water quality issues and
drought concerns. Muddy River water stored in Lake Mead may also provide short and long
term drought protection. A stored-water-accounting system may need to be approved by the
Nevada State Engineer and the Colorado River Commission. Law of the River legal issues (i.e.,
wheeling) will require negotiation.

544 Lake Powell Pipeline (Water via Virgin River)

This alternative would involve the lease/purchase of Colorado River water from Lake
Powell. The District, through agreement with the SNWA, could utilize the Virgin River (see
Figure 2.1) to convey its Lake Powell water to Lake Mead (the Law of the River not
withstanding). This requires an agreement with SNWA for treated water purchase from the Lake
Mead water treatment facility and transmission to the District. Alternatively, the acquired water
rights could be traded to SNWA in return for regional groundwater rights.

Utah’s Washington County Water Conservancy District (WCWCD) commissioned the
Lake Powell Pipeline Feasibility Study to investigate the feasibility of delivering Utah’s upper
basin Colorado River water from Lake Powell to Washington County. Conceptually, Lake Powell
water could be diverted (via pipeline) and discharged into the Virgin River at St. George, Utah.
The studies concluded that a pipeline from Lake Powell could deliver water at a reasonable unit
cost, however the high initial cost may be prohibitive. The pipeline would be 120 miles long with
a design capacity of 70,000 acre-feet. The estimated unit cost of water was $256/acre-foot,
including annualized capital costs, O&M, and power (Boyle Engineering Corp., 1998).

A transmission main from Lake Powell to the Virgin River appears to be infeasible due to
the excessive length; however, a joint effort by the Distrtict/ SNWA/WCWCD may make this
option feasible. Additionally, Law of the River legal issues (i.e., wheeling) will require
negotiation.

[37]



545 Surface Water Treatment
To meet future growth and development need, the District had Black & Veatch (2005)
evaluate the use of Bowman Reservoir as a viable source of potable water supply. The existing
groundwater supply serving the District is limited due to environmental issues and endangered
species protection.

The Bowman Reservoir Surface Water Treatment Evaluation identified two alternative
treatment technologies, and developed capital and operation and maintenance cost for surface
water treatment. A water quality monitoring program is also described for Bowman Reservoir to
further define water quality characteristics and provide a basis for detailed process design.

The two technologies investigated were a conventional treatment plant and a low-
pressure membrane filtration plant. The conventional water treatment plant includes an influent
pumping station and reservoir intake, rapid mix, coagulation, flocculation, sedimentation,
filtration, disinfection, clear well, treated water pumping station and sludge lagoons for the
waste. The microfiltration plant includes an influent pumping station and reservoir intake,
pretreatment, membrane filtration, clear well, treated water pumping station and sludge lagoons
for the waste. The degree of pretreatment upstream of filtration is highly dependent on water
quality, and could range from inline coagulation to conventional pretreatment involving
coagulation, flocculation and sedimentation.

2005 cost estimates indicate a cost of $9.5 million for the conventional water treatment
plant and $11.1 million for the microfiltration plant.

It is envisioned for this Plan that surface water rights could be utilized through exchange
for groundwater rights, or as discussed in some of the resource alternative (Section 6.0), treated
water from the SNWA. Another potential use of surface water is to supply re-use irrigation
through a dual water system. Surface water with minimal treatment such as disinfection could
supply irrigation water for large green belt areas and playing fields such as Moapa Valley High
School and the Clark County Fair Grounds.

5.5 WASTEWTER TREATMENT AND REUSE POTENTIAL

Overton is the only community currently sewered in the Moapa Valley and producing
approximately 0.22 MGD of wastewater. By 2020 an estimated 0.36 MGD of reclaimed
wastewater would be available based on projected wastewater flows at Overton (Montgomery
Watson, 2000). This estimate is based on an average annual growth rate of 2.4%.

The small, distant communities in the study area make it currently uneconomic to
integrate sanitary sewer collection and treatment infrastructure with Overton needed as the
precursor to reclaiming wastewater. And with potential and projected population and wastewater
production limitations, there is too little water of poor quality at too high a cost to implement
purposeful effluent reuse. It will be a very long time before projected populations in the District

[38]



could possibly generate sufficient wastewater flows to warrant the cost of developing,
permitting, construction and operating a complete system to treat and reuse wastewater. The
conjunctive use of Muddy River water for secondary uses could make the re-use of non-potable
source feasibility.

5.6 WATER RESOUCE ALTERNATIVES RATING CRITERIA

1. Capital Cost — The greater the initial capital expenditure, the less attractive the
alternative. Capital costs are ranked as follows: 1 = greater than $40 million, 2 = $30-$40
million, 3= $15-$30 million, 4= $5-$15 million, and 5=less than $5 million.

2. Operation and Maintenance Cost — The higher the operation and maintenance
costs, the less attractive the alternative.

3. Treatment Requirements — Alternatives are rated according to the required level of
treatment as required by water quality.

4. Reliability — Alternatives are rated according to how reliable they are for providing
water and if subject to interruptions created by power failures and mechanical breakdowns or
drought/flood.

5. Water Rights — Alternatives are rated according to water rights availability or
acquisition feasibility.

6. Political Feasibility — Alternatives are rated according to political ease-of-approval,
which includes Health Department approval, any permitting, or potential protest from others (i.e.,
Law of the River litigation, approval by the Colorado Basin States or protest from any entities,
etc.).

7. Overall Feasibility — The feasibility of each alternative is rated from a preliminary
overview.

5.7 CONSERVATION PLAN

In 2014 the District adopted a conservation plan (Appendix B) to encourage water
conservation among the primarily residential customers. Implementation of a conservation plan
has the potential to reduce water use, thereby producing additional water to meet a portion of
the future demands presented in Section 5.0.

[39]



6. ELECTRICAL RESOURCE PLAN
(Frank Loudon, P.E.)

6.1 INTRODUCTION

The new pumping loads contemplated by the Moapa Valley Water District (District) will
generally be located within the Overton Power District No. 5 (OPD) service area. This section
summarizes the OPD requirements for line extensions and provides a synopsis of sources of
capacity and associated energy from alternative resources.

6.2 OPD POWER SUPPLY RATES

Table 6.1 presents the OPD rate schedule as of October 1, 2012. The District pumping
loads fall under the Municipal and Water District. (Tariff #5) OPD absorbs short-term fluctuations
in fuel and purchased power costs and adjusts its rates based on long-term changes in
operating costs and additions to its transmission and distribution systems. These long-term
adjustments to rates are mitigated somewhat by OPD’s allocation of Federal Hydroelectric
Power, but the volatility of the deregulated market combined with the need to purchase more
resources above the hydropower allocation may result in more frequent rate adjustments to
OPD than has historically been the case.

OPD has a policy of collecting in advance, from customers with new or additional
electrical load, the cost of building the additional distribution facilities required to serve that load.
The advance is collected in accordance with the utility’s line extension policy, OPD-S-2.200
dated 09/21/04, which provides for a refund of a portion of the advance if additional customers
connect to the line for which the funds were advanced within five years of the construction of the
distribution facilities.

In addition to the non-refundable advance of funds for construction, OPD collects an
impact fee from new customers. Impact fees are non-refundable and are collected on the basis
of $50 per installed kVA of transformer capacity required to serve the new load.

[40]



Table 6.1: Overton Power #5 Rate Schedule

Number 100
Tariff #1 — Residential
Customer Charge
First 500 kWh
Next 1,500 kWh
Over 2,000 kWh
Tariff #2 — Irrigation Rate

$25.00 per month
$ .0747 per kWh
$ .0852 per kWh
$ .1000 per kWh

Customer Charge $21.50 per month
$ 7.47 per kW
